CITY OF NANAIMO

T HE HARBOUR

2020

Annual Water Quality Report

W oATER RESOURCES

City of Nanaimo

March 10, 2021



TABLE OF CONTENTS

TABLE OF CONTENTS . ..ottt ettt ettt e et e e st e e sna e e e nnae e e snaee e e I
1. INTRODUCGTION ... .ciiiiiiiie ittt e st e e ssb e e sab e e snb e e e nnbe e s nneeas 1
2. CITY OF NANAIMO - DRINKING WATER SYSTEM ..o 1
3. REGULATORY REQUIREMENTS ...ttt 4
4. WATER QUALITY MONITORING ..ottt 5
5. WATER QUALITY RESULTS ...ttt 6
6. WATER QUALITY CONCERNS.......c ottt 7
7. WATER TREATMENT PLANT ..ot 8
8. ENERGY RECOVERY FACILITY & RESERVOIR #1.....cccoiiiieeee e 8
9. WATER CONSUMPTION STATISTICS......coiiiieiieit e 8
10. MAINTENANCE AND FLUSHING PROGRAM ..ot 10
[...]
Results Min. Max.
Parameter sampled is used to test for
Membrane the possible presence of fecal matter.
Total Coliform (counts/100ml) * Not Detectable 1010 0 0 o Jan - Dec <1 <1 Zero detectable test results indicates
Filtration -
that Total Coliforms were not
detected.
Parameter sampled is used to test for
E. Coli (counts/100ml) * Not Detectable 1011 0 0 Me_mbr_ane Jan - Dec <1 <1 the possible presence of fecgl ”.‘a“er-
Filtration Zero detectable test results indicates
that E.Coli was not detected.

Page 15



Operational Parameters:

. Objective No. of ! Results
Operational Parameters MAC or IMAC Sampling Date Comments
AO/OG Samples Min. Max. AVg.
Continuous The maintenance of an adequate free chlorine residual in
monitoring essential to the protection of public health. Values reported
Chlorine Residual*?, Free (mg/L) 0.2t0 4.0 plus 1 grab Jan - Dec 0.48 1.18 0.85 are _basedfonfthe 6h(i1a|!y grab_;an’;ples. The regulated
sample per minimum for free chlorine residual concentration in a water
day distribution system is 0.2 mg/L at a pH 8.5 or less.
Continuous
monitoring The maintenance of an adequate free chlorine residual in essential to the
Chlorine Residual, Total (mg/L) plus 1 grab Jan - Dec 0.69 1.19 0.90 protection of public health. Values reported are based on daily grab
sample per samples.
day
Colour Lgrab
(TCU) 5 samples per Jan - Dec 0 10 1 Values reported are based on daily grab samples.
day
Continuous
monitoring
pH? (no units) 6.5-8.5 plus 1 grab Jan - Dec 6.75 7.94 7.45 Values reported are based on daily grab samples.
sample per
day
Contl'nucl)us Turbidity (cloudiness) of water is an indication of the presence of particles
Turbidity* 10 Tﬁ:lionrl;% Jan - Dec 0.02 0.09 0.061 in the water. If excessive, it may interfere with proper disinfection. Values
(NTU) ) P 9 ) ) ’ reported are based on daily grab samples.
sample per
day
Aluminum 1 grab sample : Aluminum levels are slightly elevated during treatment as a result of the
(mglL) 02 per day Jan - Dec 0.02 0.02 0.02 use of ACH to help in the removal of particulates & dissolved organics.
Continuous
UV Transmittance? (%) monitoring UV Transmittance is a direct indicator of dissolved organics in water. If
0 plus 1 grab Jan - Dec 89.8 97.6 94.6 values begin to drop, chlorine demand will increase which could result in
(UV254) o ) ;
sample per elevated levels of disinfection by-products (DBP’s).
day

Page 16



Inorganic Parameters:

Required

Reportable
MAC or - Frequency of 2019 porta
. Objective ' Detection
Inorganic Parameters IMAC Testing N Comments
(mg/L) AO/OG Limit
g (months) Q1 Q2 Q3 Q4 (mg/L)
1. Antimony 0.006 12 NT ND NT NT 0.00002
2. Arsenic 0.010 12 NT ND NT NT 0.0002
3. Barium 1.0 12 NT 0.010 NT NT 0.00001
4. Boron 5.0 12 NT ND NT NT 0.0002
5. Cadmium 0.005 12 NT ND NT NT 0.000003
6. Chromium 0.05 12 NT ND NT NT 0.0005
7. Mercury 0.001 12 NT ND NT NT 0. 00002
8. Selenium 0.05 12 NT ND NT NT 0.001
9. Uranium 0.02 12 NT ND NT NT 0.000001

Page 17



Organic Parameters:

Required
MAC or Objective Frequency of 2019 RDeeQ[Z::thLe
Organic Parameters IMAC Testing o Comments
/L) AO/OG Limit
(mg (months) Q1 Q2 Q3 Q4 (mglL)
1. Alachlor 0.005 12 NT ND NT NT 0.00002 Herbicide
2. Aldicarb 12 NT ND NT NT 0.00001 Insecticide
3. Aldrin + Dieldrin 12 NT ND NT NT 0.00001 Insecticide
4. Azinphos-methyl 0.02 12 NT ND NT NT 0.00002 Insecticide
5. Bendiocarb 12 NT ND NT NT 0.00001 Insecticide
6. Benzene 0.005 12 NT ND NT NT 0.00032 An aromatic hydrocarbon present in gasoline
A polycyclic aromatic hydrocarbon (PAH) that forms
7. Benzo(a)pyrene 0.00001 12 NT ND NT NT 0.000004 during the combustion of organic matter (eg. emissions
from burning fossil fuels)
8. Carbaryl 0.09 12 NT ND NT NT 0.00001 Insecticide
9. Carbofuran 0.09 12 NT ND NT NT 0.00001 Insecticide
An organic liquid that is primarily released from man-
10. . 0.005 12 NT ND NT NT 0.00016 made sources; used in industrial and agricultural
Carbon Tetrachloride
process
11. Chlorpyrifos 0.09 12 NT ND NT NT 0.00002 Pesticide
12. Diazinon 0.02 12 NT ND NT NT 0.00002 Insecticide
13. 1,2-Dichlorobenzene 0.2 0.003 12 NT ND NT NT 0.00041 An organic compound used in both industrial and
commercial products (coolant, degreaser, solvent)
14. 1,4-Dichlorobenzene 0.005 0.001 12 NT ND NT NT 0.00036 An organic compound used in both industrial and
commercial products (deodorizer, fungicide, lubricant)
An organic chemical with many industrial and
15. 1,2-Dichloroethane 0.005 12 NT ND NT NT 0.00035 commercial applications (solvent, fumigant, ingredient in
plastics etc.)
1,1-Dichloroethylene (vinylidene Volatile organic compound; imported for use in the food
16. chloride) 0.014 12 NT ND NT NT 0.00033 packaging and textile industries
. Volatile organic compound used in a variety of
17. Dichloromethane 0.05 12 NT ND NT NT 0.00035 industries (electronics, textiles, pharmaceuticals,

(Methylene Chloride)

plastics etc.)

Page 18




Required

2019 Reportable
) MAC or Objective Frequency of Detection
Organic Parameters IMAC Testing o Comments
L AO/OG Limit
(mg/L) (months) Q1 Q2 Q3 Q4 (mg/L)
18. Diclofop-methyl 0.009 12 NT ND NT NT 0.0004 Herbicide
19. Dimethoate 0.02 12 NT ND NT NT 0.00003 Insecticide
20. Heptachlor + Heptachlor Epoxide 0.003 12 NT ND NT NT 0.00001 Insecticide
21. Lindane (Total) 12 NT ND NT NT 0.00001 Pesticide
22. Malathion 0.19 12 NT ND NT NT 0.00002 Insecticide
23. Methoxychlor 12 NT ND NT NT 0.00001 Insecticide
24. Metolachlor 0.05 12 NT ND NT NT 0.00001 Herbicide
25. Metribuzin 0.08 12 NT ND NT NT 0.00002 Herbicide
26. Parution 0.05 12 NT ND NT NT 0.00002 Insecticide
An organic compound; used as a pesticide and wood
27. Pentachlorophenol 0.06 12 NT ND NT NT 0.00015 preservative (manufacture and use banned since the
1980’s)
28. Phorate 0.002 12 NT ND NT NT 0.00001 Insecticide
An organic compound; used in electrical equipment and
29. Polychlorinated Biphenyls (PCB) 12 NT ND NT NT 0.00004 as a fire retardant (use has been banned since the
1980’s)
30. Prometryn 0.001 12 NT ND NT NT 0.00003 Herbicide
31. Terbufos 0.001 12 NT ND NT NT 0.00001 Insecticide
32. Tetrachloroethylene (perchloroethylene) 0.030 12 NT ND NT NT 0.00035 An organic compound; used as a_solveqt in dry cleaning
and metal cleaning industries
33. Triallate 12 NT ND NT NT 0.00001 Herbicide
34, Trichloroethylene 0.05 12 NT ND NT NT 0.00044 Volatile organic compound; used in metal degreasing
operations and chemical manufacturing

35. Trifluralin 0.045 12 NT ND NT NT 0.00002 Herbicide
36. Vinyl Chloride 0.002 12 NT ND NT NT 0.00017 Volatile organic compound, Used in making PVC

(polyvinyl chloride) plastic items

Page 19




General Chemistry and Physical Parameters:

Required
General Chemistry MAC Objective | Frequency 2019 Reportable
; or ' Detection
and Physical IMAC AO/OG of Testing Limit Comments
Parameters (mg/L) (mglL) (months) Q1 Q2 Q3 Q4 (mg/L)
Alkalinity
(Total as CaCOs) 30 - 500 12 16 17 26 14 2
Chloride 250 12 NT 3.38 NT NT
Copper 1.0 12 NT 0.002 NT NT 0.001
Dissolved Organic
Carbon 5 12 0.7 NT 1.0 0.9 0.1
(mg/L as C)
Ethylbenzene 0.0024 12 NT ND NT NT
Geosmin is tested Annually. Geosmin is an
Geosmin (ng/L) 12 NT ND NT NT 3.0 ng/L Organic Compound which indicates possible
offensive taste & odor in drinking water
The standard is expressed as a running annual
Haloacetic Acids average of quarterly samples measured at a point
(2450 Northfield 0.080 3 0.046 NT 0.025 0.037 0.0053 reflecting the maximum residence time in the
Rd.) distribution system.
Running annual average: 0.036mg/L
The standard is expressed as a running annual
Haloacetic Acids average of quarterly samples measured at a point
0.080 3 0.037 NT 0.021 0.029 0.0053 reflecting the maximum residence time in the
(3600 Place Rd.) distributi
istribution system.
Running annual average: 0.029mg/L
The standard is expressed as a running annual
Haloacetic Acids average of quarterly samples measured at a point
(34 Turnabout View) 0.080 3 0.048 NT 0.030 0.040 0.0053 reflecting the maximum residence time in the
Running annual average: 0.039mg/L
The standard is expressed as a running annual
Haloacetic Acids average of quarterly samples measured at a point
0.080 3 0.029 NT 0.022 0.012 0.0053 reflecting the maximum residence time in the
(907 Yee Place) distributi
istribution system.
Running annual average: 0.021mg/L
Hardness
(mg/L as CaCO) 12 13 NT 15 11 1
Iron 0.30 12 NT 0.01 NT NT
Lead 0.005 12 NT 0.0051 NT NT 0.00001
Manganese 0.05 12 NT ND NT NT

Page 20



Required

General Chemistry MAC Objective | Frequency 2019 Reportable
; or ' Detection
and Physical IMAC AO/OG of Testing Limit Comments
Parameters (mg/L) (mg/L) (months) Q1 Q2 Q3 Q4 (mg/L)
2-Methylisoborneol MIB is tested Annually. MIB is an Organic
(MIB) (ng/L) 12 NT ND NT NT 3.0 ng/L Chemical and indicator of the presence of Algae.
Where both nitrate and nitrite are present, the
Nitrate 10.0 3 ND ND 0.01 0.02 0.013 total of the two shou_ld not exceed 10 mg/L (as
nitrogen)
Where both nitrate and nitrite are present, the
Nitrite 10 3 ND ND ND ND 0.005 total of the two shou.ld not exceed 10 mg/L (as
nitrogen)
The local Medical Officer of Health must be
notified when the sodium concentration exceeds
Sodium 20 12 NT 5.2 NT NT 0.5 20 mg/L so that this information may be
communicated to local physicians for their use
with patients on sodium-restricted diets.
Sulphate 500 12 NT 0.8 NT NT 1
Sulfide 0.05 12 NT ND NT NT
Toluene 0.024 12 NT ND NT NT 0.0002
Total Dissolved 500 12 NT 150 NT NT
Solids
The standard is expressed as a running annual
Trihalomethanes average of quarterly samples measured at a point
(2450 Northfield 0.100 3 0.058 NT 0.050 0.064 0.00037 reflecting the maximum residence time in the
Rd.) distribution system.
Running annual average: 0.057mg/L
The standard is expressed as a running annual
Trihalomethanes average of quarterly samples measured at a point
0.100 3 0.047 NT 0.063 0.046 0.00037 reflecting the maximum residence time in the
(3600 Place Rd.) A
distribution system.
Running annual average: 0.052mg/L
The standard is expressed as a running annual
Trihalomethanes average of quarterly samples measured at a point
- 0.100 3 0.045 NT 0.053 0.048 0.00037 reflecting the maximum residence time in the
(34 Turnabout View) A
distribution system.
Running annual average: 0.049mg/L
The standard is expressed as a running annual
) average of quarterly samples measured at a point
Trihalomethanes | ;54 3 0.035 NT 0.043 0.010 0.00037 reflecting the maximum residence time in the
(907 Yee Place) Lo
distribution system.
Running annual average: 0.029mg/L
Xylenes 0.3 12 NT ND NT NT
Zinc 5.0 12 NT 0.004 NT NT 0.005

Page 21



Discussion of Analytical Results:

" Indicator of adverse water quality
! In addition to the analytical samples noted above, chlorine residual, pH, UV Transmittance, and turbidity are measured on a
continuous basis at the treatment facility using on-line instrumentation.

NT — Not Tested

NR — Not Required
ND — Not Detected

Page 22



17 APPENDIX B - SOUTH FORK WATER TREATMENT PROCESS

WATER TREATMENT
T T
|  Coarseand Mixing Flocculation MP"";*“Y Chlorine |
- | Fine Screen emarane |
rom
South I I
Fork 417 — fogmud V|
| 21
| |
| |
I Reject Secondary uv I
| Pretreatment Chemicals 9 ML/d Membrane | | sioh
| (When Required) i
| |
| |
B —— |
| Gravity Reject | | v
Thickener 1ML | |
9 | ¢ Supernatant I Clearwell
A \ Sludge | 16 MLId
| Dewatering |
| | I
Stream s | Treated Water
o /L | s
| | Distribution
B |
| SosDisposl |
RESIDUALS MANAGEMENT

Page 23



South Fork Water Treatment Plant Process (in Pictures)

Raw water collected and stored in South Fork Dam

Raw water flocculation (mixing) tanks

Raw water flows (by gravity) to South Fork Water
Treatment Plant

Raw water passes chemical injection points and mixing

pumps

Raw water being filtered in primary membranes

Page 24



{ 78
i & ,/'I . il K
Raw (reject primary) water being filtered in secondary Secondary membranes raw water uv treatment

membranes

Primary and secondary membrane filtered Reject raw water centrifuge

water being treated at the chlorine injection point

Dewatered sludge (dirt removed from water by centrifuge) Treated potable water clearwell (storage tank)

ready for disposal

Page 25



